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Address......ooeeverienienencnieeee, : H Building, Hongfa Science And Technology Park, Tangtou,

Shiyan, Bao’ An District, Shenzhen, China
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assume liability for damages resulting from the reader's interpretation of the reproduced material due
to its placement and context.

Test Item Description. .................. . Tablet PC
Trade Mark ........cccoeeviiiiiiniiencns : N/A
Model/ Type reference.................. : A7-3D
Ratings.......ccceevevvevvieeieeiieeieeieens : DC 5.0V form adapter input AC 120V/60Hz
Result ...ocoooiiiiiiieee . Positive
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Traceability of Device

EUT.coioeeeeee, . Tablet PC
Type / Model.........ccocceeeennee. : A7-3D
Applicant........c.ccccvveeeveennnenn. : Shenzhen Big Master Technology Co., Ltd
Address.......ccocveeeeiieeiiieenen. : Blog 6-7, Caifa Technology Industrial Park, Guanlan Town,
Longhua New District, Shenzhen City, Guangdong, China
Telephone.......ccccceevvveeveeenenn. 2/
FaX..oice 2/
Manufacturer............cceeeueee.. : Shenzhen Big Master Technology Co., Ltd
Address.......ccoeeveeeeiieeiiieen, : Blog 6-7, Caifa Technology Industrial Park, Guanlan Town,
Longhua New District, Shenzhen City, Guangdong, China
Telephone..........cccoceevieenennne 2/
FaX..oiiiie 2/
Factory....cccovevcieeenieeieeee : Shenzhen Big Master Technology Co., Ltd
Address.......ocovveeieeiiienieeieene, : Blog 6-7, Caifa Technology Industrial Park, Guanlan Town,
Longhua New District, Shenzhen City, Guangdong, China
Telephone..........ccoeveevienennne. /
FaX..ooooooeiieieccee /
Test Result: Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.

H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, China Page 3 0f92
Tel: +86-755-29113252 Fax: +86-755-29113135 http://www. poce-cert.com




POCE

POCE Techrology

SHENZHEN POCE TECHNOLOGY CO., LTD.

REPORT NO.: POCE15072104QCT

TABLE OF CONTENTS
Description Page
1. SUMMARY OF TEST RESULTS ...ttt abbbae s 6
L1, TSt SUMIMATY ....eeiiiieeitteet ettt ettt et ettt ettt ettt e st e s bt e e sabeesabee e baeesabeeebbeesabeesnteesbeeesabeenns 6
1.2. GENETAl TSt PrOCEAUIES .....evvveiiiiiii ittt e e e e e e e e e s e e aaa e e e e e e e e sesnanaeeeeeeeean 6
2. GENERAL INFORMATION ... 7
2.1. Description OFf EUT ...oouiiiiiiiiieeeeee ettt sttt ettt st st 7
2.2. Description 0f SUPPOTt UNIES ....c.evuiiiiriiriiiiiiiierieeteie sttt ettt s 8
2.3. Description Of Test CONAItIONS ......ccueiriiiieiiieritereeete ettt ettt sttt et e teesbeesaeesaaeseesseesneas 8
R Tl B Tod | 11 USRI 9
2.5. MEASUREMENT UNCERTAINTY ...ttt ettt ettt e et e e e e s s s e snnaaeneeeas 9
2.6. Test Conditions and CRANNEL.............ooiviiiiiiiiiiiiieeceeeeeee e e e e s e eare e e e e e s esnaeaeees 9
2.7. EQUIPMENTS LIST FOR ALL TEST ITEMS ...ttt ettt 10
3. POWER LINE CONDUCTED EMISSION TEST ..o 11
3.1. Block Diagram Of TeSt SELUP ......eeecuieriieriieiieiiecie ettt ettt ettt sseesaeesnteeneeenee e 11
3.2. Power Line Conducted Emission Test LIMItS ...c..ueuvviviiiiiiiiiiiiiieieeeeeieeeeeeee e 11
3.3. Configuration Of EUT 0N TEST....cc.eeviiriiiiiiiiieiiieetceet ettt ettt st s 11
3.4. Operating Condition Of EUT ......ccooiiiiiiiiiiiiiietceeeeetee ettt e 11
R IR T N ES] A 5 (e TeT=a 113 (TR 12
3.6. Power Line Conducted Emission Test RESUILS .......uvvvviiiiiiiiiiiiiiiiieeeeeeeeee e 12
4, RADIATED EMISSIONS MEASUREMENT .....oooiii e 15
4.1. Block Diagram Of TESt SETUP .....ccveervreriieriieriieeie ettt et esttestte sttt eteesteesteesaeesntesbeebeesseesseenseans 15
4.2. Radiated EMISSION LIMIT ....oovoueeiiiiiiiiiiiiiiieeee ettt ettt e e e e e e s s e enaaaeeeeeeessennnenaees 15
4.3. EUT Configuration 0N TSt ......cc.coeiriiriiiirinieierieeieste ittt ettt ettt sttt et et 16
4.4. Operating Condition Of EUT ....c..cociiiiiiiiiiietee ettt 16
4.5, TSt PTOCEAUIES . ....eeeeeiiieeieeeeeeeeee ettt e ettt e e e e e et e e e e e e e sesaaaeeeeeesssssnaaaeeeeessssanreneeees 16
4.6. Radiated Emission TeSt RESUILS. .......ccooviiiiiiiiiiiiiieieieeee et e e e e e e e naaaees 17
5. CONDUCTED SPURIOUS EMISSIONS ....ooviiiiiiii et 32
5.1. Block Diagram Of TeSt SELUP ....c.eeeuieiieriieiieitiecie ettt ettt ettt ettt e seee st esnteeneeenee e 32
5.2 LEMIE ottt ettt et e e et e e ettt e e et e e e et e e e e e e e e et e e e aa e e e ea e e e eaaaree e et teeeanaes 32
I T N TS] A 0 (e TeT=a 113 (PR 32
5. TSt RESULILS ..ottt e e ettt e e e e e e s e e e e et eeessssnnaaeeeeessssennanaeeeeeeeeas 32
6. BAND EDGE COMPLIANCE TEST ...ttt 55
6.1 LIMIE 1oveeiiiiiiee ettt ettt e e ettt e e et e e e et e e e e eaa e e e e s e et e e e se et e e e eaaa e e e e e et e e e e et reeeeaaeeeeanaes 55
O ] B 6 (e TeT=a 110 (PR 55
6.3, TSt RESUILS ..ot e e ettt e e e e e et aa et e e e e s s ssnnnaaeeeeessssenaareeeeeeeeas 55
7.6DB BANDWIDTH TEST ..o 72
7.1. Block Diagram Of TeSt SELUP ....c.eeeuieiiieriieiieriiecie ettt ettt ettt e seee st e snteeneeenee e 72
T2 LEMIE oviiiiiiee ettt ettt e ettt e ettt e e ettt e e et e e e e et e e e e et e e e e e ateeeea it e e e et e e e e eateeeanaes 72
A T ] B 6 (e TeT=a 113 (TR 72
T4 TEST RESULILS ..ottt e e e e ettt e e e e e s et a e et eeeessssnraaeeeeesssssnnanaeeeeeeeeas 72
8. OUTPUT POWER TEST ...ttt bbb e 80
8.1. Block Diagram Of TSt SELUP ....eeeeiriieiieiieeeeite ettt ettt ettt et e saeeeneesneeenees 80
B2 LAITIIE woeeiieieie ettt ettt ettt e e e e et e e e — e e et e e e e et e e e eatte e s et e e e eeaeeesanaes 80
8.3, TSt PIOCEAUIE ....coeiiiieeeeeeee ettt e e e e et e e e e e e s e aae e et e e e s sesnneaeeeeeessennnnns 80
Bl TSt RESUILS...ueeeeeiiiiiiieeeeeeee et e et e e e e e e et e e e e e e ssenaaaeeeeeessennseaaeeeeesssannnns 81
9. POWER SPECTRAL DENSITY TEST ...ttt 82
9.1. Block Diagram Of TeSt SELUP ....c.eeeueeiieriieiieriiecie ettt ettt ettt ettt sseesneeenteeneeenee e 82

H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, China

Tel: +86-755-29113252

Fax: +86-755-29113135 http://www. poce-cert.com

Page 4 0f92




POCE
FOCE Techaatony SHENZHEN POCE TECHNOLOGY CO., LTD. REPORT NO.: POCE15072104QCT
0.2, LIMIE 1ottt ettt ettt e e ettt e e e ettt e e e etae e e e etteeeeeetaeeeeeatbeeeeetteeeeeatteeeeetaeaeeeareeeeanrees 82
0.3, TESt PrOCEAUIE .....ccuviieiiieeiie ettt ettt et e et e et e et e e tbeesabeeesbbeesssaaessaeesssaesssaeensseesseesssseenssens 82
0.4, TESt RESUILS....ccciiiiiiieiiie ettt eiee ettt et e et e e e bt eeteeesabeessseeesbeesssaaessaeessaesssaeansseesseeensseenssens 83
10. ANTENNA REQUIREMENT ...t 90
10.1. Standard APPLICADIE ..........oeeeuiieiieeie ettt ettt e e eestb e e s b e e etaeeenbeeeareeenees 90
10.2. Antenna Connector CONSLITUCTION ......uieivieeeiieeiiieiiieeeiieesteeesireesreeereeessbeeeseeessseessseeessseesssesensns 90
TO.3. RESUILS ..ttt ettt e et e st e e estaeeesbaeetbeesssaeessbeeessaeessseeasseesssaeensseesnseeansns 90
11. DEVIATION TO TEST SPECIFICATIONS.......oooi e 91
12. MANUFACTURER/ APPROVAL HOLDER DECLARATION ......cccoovieiieiieeieeien, 92
H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, China Page 5 o0f92

Tel: +86-755-29113252 Fax: +86-755-29113135 http://www. poce-cert.com




ﬁocg

SHENZHEN POCE TECHNOLOGY CO., LTD.

REPORT NO.: POCE15072104QCT

1. SUMMARY OF TEST RESULTS

1.1. Test Summary

Test procedures

according to the technical standards:

FCC Partl5 (15.247) , Subpart C

Standard Section Test Item Result Remark
15.207 Conducted Emission PASS
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b) Peak Output Power PASS
15.247 (c) Radiated Spurious Emission PASS
15.247 (d) Power Spectral Density PASS
15.203 Antenna Requirement PASS

1.2. General Test Procedures

1.2.1. Conducted

Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using Quasi-peak and
average detector modes.

1.2.2. Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m away
from the receiving antenna, which varied from 1m to 4m to find out the highest emission. And
also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical. In order to find out the maximum emissions, exploratory radiated
emission measurements were made according to the requirements in Section 13.1.4.1 of ANSI

C63.4

H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, China
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SHENZHEN POCE TECHNOLOGY CO., LTD. REPORT NO.: POCE15072104QCT

2. GENERAL INFORMATION

2.1. Description of EUT

EUT : Tablet PC
Model Number : A7-3D
Brand Name : N/A

Operation Frequency : IEEE 802.11b: 2412-2462 MHz
IEEE 802.11g: 2412-2462 MHz
IEEE 802.11n: 2412-2462 MHz(HT 20),
2422-2452 MHz(HT 40)
Bluetooth(2.1+EDR):2402-2480MHz

Modulation : IEEE 802.11b: DSSS
Technology IEEE 802.11g: OFDM
IEEE 802.11n: OFDM
Bluetooth(2.1+EDR): GFSK, = /4DQPSK, 8-DPSK

Power Supply : DC 5.0V form adapter input AC 120V/60Hz

Antenna description  : Integral 2.0dBi
Note: 1. For a more detailed features description, please refer to the manufacturer’s
specifications or the User's Manual.

2.1.1. Channel List

Frequency Band Channel Frequency Channel Frequency
number number

2400-2483.5 MHz 1 2412 MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

Note: For 20 MHz bandwidth system use Channel 1 to Channel 11;
For 40 MHz bandwidth system use Channel 3 to Channel 9.
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REPORT NO.: POCE15072104QCT

2.2. Description of Support Units

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were
used to form a representative test configuration during the tests.

Item | Equipment Mfr/Brand Model/Type No. FCCID Note
Item | Shielded Type | Ferrite Core Length Note
1 Unshielded No 150cm Power cable
2 Unshielded No 10cm Tieline
3 Unshielded No 72cm USB cable
Note:

(1) The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type I/O cable should be specified the length in cm in [Length] column.

2.3. Description of Test Conditions

EUT was tested in normal configuration (Please See following Block diagram)

1. Block diagram of EUT configuration

EUT

H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, China
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SHENZHEN POCE TECHNOLOGY CO., LTD. REPORT NO.: POCE15072104QCT

2.4. Test Facility

Shenzhen POCE Technology Co., Ltd.

Add. : H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District,
Shenzhen, China

FCC Registered No.: 222278

2.5. MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y = U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 Conducted Emission Test +1.38dB
2 RF power,conducted +0.16dB
3 Spurious emissions,conducted +0.21dB
4 All emissions,radiated(<1G) +4.68dB
5 All emissions,radiated(>1G) +4.89dB
6 Frequency Stability <+ 1x10-7
7 Necessary bandwidth <+ 5%

2.6. Test Conditions and Channel

The test software was used to control E.U.T. work in Continuous Tx mode (>98% duty cycle),
and select test channel, wireless mode and data rate.

Test mode, channel and data rate information
Mode Channel Frequency(MHz) Data rate(Mbps)
IEEE 802.11b Low:CH1 2412 1
Middle:CH6 2437 1
High:CHI11 2462 1
IEEE 802.11¢g Low:CHI1 2412 6
Middle:CH6 2437 6
High:CHI11 2462 6
IEEE Low:CHI 2412 MSCO0
802.11n(HT20) Middle:CH6 2437 MSCO
High:CHI11 2462 MSCO
IEEE Low:CH3 2422 MSCO0
802.11n(HT40) Middle:CH6 2437 MSCO
High:CH9 2452 MSCO0
Remark: According to exploratory test, E.U.T. will have maximum output power in
those data rate, so those data rate were used for all tests.
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SHENZHEN POCE TECHNOLOGY CO., LTD. REPORT NO.: POCE15072104QCT

2.7. EQUIPMENTS LIST FOR ALL TEST ITEMS

Item|Kind of Equipment| Manufacturer Type No. Serial No. | Calibrated until
1| Spectrum Analyzer Agilent E4408B CFGO006 Now. 08, 2015
2 Test Receiver R&S ESPI 102109 Nov. 08, 2015
3 Test Receiver R&S ESCI 101431 Nov. 08, 2015
4 Bilog Antenna Model J1B6 CBL6111D A090414 Nov. 08, 2015
5 | 90 Coaxial Anritsu MPS9B | 6200264416 | Nov. 08,2015

Switch

6 |Spectrum Analyzer| ADVANTEST R3132 150900201 | Nov. 08,2015
7 Horn Ant Schwarzbeck Dll\{/ll(—)l(-lﬂ 3 A091114 Nov. 08, 2015

Low Fre.Amplifier Schwarzbeck BBV9743 9743-151 Nov. 08, 2015
9 High Fre. AMP Schwarzbeck BBV9718 9718-282 Nov. 08, 2015
10 Loop Antenna ARA PLA-2030/B 1029 Nov. 08, 2015
11 Power Meter R&S NRVS 100696 Nov. 08, 2015
12 | Signal Generator R&S SMT 06 832080/007 | Nov. 08, 2015
13 H;:ﬁ’;;%%fm‘%er GIANT FORCE | GTH-056P | GF-94454-1 | Nov. 08,2015
14 |Power Sensor (AV) R&S URVS5-Z4 | 0395.1619.05 | Nov. 08, 2015
15 Power Sensor Anritsu ML2487A 6K0002472 | Nov. 08, 2015
16 Power Sensor Anritsu MA2491A 0033005 Nov. 08, 2015
17 | Noise Generaror | Ningbo Zhongce DF1681 EMC0009 Nov. 08, 2015
18 | Spectrum analyzer Agilent N9030A MY51380221 | Nov. 08, 2015
19 Wireless Agilent E5515C GB44300243 | Nov. 08, 2015

communication
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SHENZHEN POCE TECHNOLOGY CO., LTD. REPORT NO.: POCE15072104QCT

3. POWER LINE CONDUCTED EMISSION TEST

3.1. Block Diagram of Test Setup

PC System Receiver EUT Peripheral

80cm
0.8m

~
LISN LISN E

| 3%
«—>

|||-

:50Q Terminator

3.2. Power Line Conducted Emission Test Limits

Frequency Range Limits (dBuV)
(et Quasi-peak Average
0.15 to 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
5to 30 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its

emission characteristics in a normal application.

3.4. Operating Condition of EUT
3.5.1. Setup the EUT and simulator as shown as Section 2.3.
3.5.2. Turned on the power of all equipment.

3.5.3. PC run test software to control EUT work in Tx mode.
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3.5. Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network. This provides a
50 ohm coupling impedance for the EUT (Please refer the block diagram of the test setup and
photographs). The AC line are checked to find out the maximum conducted emission. In order to
find the maximum emission levels, the relative positions of equipment and all of the interface

cables shall be changed according to ANSI C63.10 on Conducted Emission Test.
The bandwidth of test receiver (R & S ESCI3) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.6. Power Line Conducted Emission Test Results

Pass (The testing data was attached in the next pages.)
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80.0 dBuV
FCC Class B Conduction(QP)
4 "ol MWMWMWW
peak
\ TN
AN I" / “J” Y \‘JJ" ey o w\\r'“(’lh gy ol whhuwwwwmwmw“
u"'.l Mw MW}}; AVG
0.0
0.150 05 (MHz) 30.000
Site Chamber #1 Phase: L1 Temperature: 25
Limit: FCC Class B Conduction(QP) Power: Humidity: 45 %
EUT:
M/N:
Mode:
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuv dBuV dB  Detector Comment
1 0.5737 33.93 9.96 43.89 56.00 -12.11 QP
2 0.5737 2253 9.96 3249  46.00 -13.51 AVG
3 0.6355  28.95 9.95 38.90 56.00 -17.10 QP
4 0.6355 16.81 9.95 26.76  46.00 -19.24 AVG
5 0.7477  27.08 9.94 37.02 56.00 -18.98 QP
6 0.7477 15.98 9.94 2592  46.00 -20.08 AVG
7 1.2859  26.88 9.84 36.72 56.00 -19.28 QP
8 1.2859 15.05 9.84 2489  46.00 -21.11 AVG
9 2.6882 2483 9.83 34.66 56.00 -21.34 QP
10 2.6882 14.79 9.83 2462  46.00 -21.38 AVG
11 3.6340 2542 9.81 35.23 56.00 -20.77 QP
12 3.6340 14.56 9.81 2437  46.00 -21.63 AVG
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80.0 dBuwY

FCC Clazz B Conduction(QP)

. Class B Conduction[AVG]

il 1, 7 b, - peak
IP"/ 1"\' N'r/\’l}ﬂ‘f Jﬂai'n\bu'r "“rﬂh ““U JM‘MLJ"II\I#‘NAI& F‘\ﬁ”rrj w'k'u“‘;"‘w"w_r‘f“u}p"".nv«'J‘-a,.'r&w\\-.'w'nm«.ww.,-w‘%%
e _lave
gy ez
0.0
0.150 0.5 (MHz) 5 30.000
Site Chamber #1 Phase: N Temperature: 25
Limit: FCC Class B Conduction(QP) Power: Humidity: 45 %
EUT:
M/N:
Mode:
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuv dBuV dB Detector Comment

1 0.3218  33.46 10.31 43.77 59.66 -15.89 QP

2 0.3218  25.51 10.31 3582 4966 -13.84 AVG

3 0.6373  41.29 10.33 51.62 56.00 -4.38 QP

4 * 0.6373  31.34 10.33 41.67  46.00 -4.33 AVG

5 0.7811 37.26 10.32 47.58 56.00 -8.42 QP

6 0.7811 28.34 10.32 38.66 46.00 -7.34 AVG

7 0.8972  32.78 10.30 43.08 56.00 -12.92 QP

8 0.8972 2584 10.30 36.14  46.00 -9.86 AVG

9 1.2807  30.40 10.26 40.66 56.00 -15.34 QP

10 1.2807 2242 10.26 3268 46.00 -13.32 AVG

11 24038  28.27 10.15 38.42 56.00 -17.58 QP

12 2.4038  21.35 10.15 31.50 46.00 -14.50 AVG
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4. RADIATED EMISSIONS MEASUREMENT

4.1. Block Diagram of Test Setup

For radiated emissions below 30MHz

RX Antenna

EUT

b SRR N |

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver P

For radiated emissions above 30MHz

RX Antenna

EUT

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver o

4.2. Radiated Emission Limit

According to §15.247 (d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement. Attenuation below the general limits
specified in § 15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in § 15.205(a), must also comply with the radiated emission limits

specified in § 15.209(a). then the 15.209(a) limit in the table below has to be followed.
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Frequencies(MHz) Field Strength(micorvolts/meter) | Measurement Distance(meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
4.3. EUT Configuration on Test

4.4.

4.5.

The configurations of EUT are listed in Section 3.2.

Operating Condition of EUT
Same as Conducted Emission test that is listed in Section 3.3. except the test setup replaced by

Section 4.1.

Test Procedures
1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the turntable

0.8 meter above ground. The phase center of the receiving antenna mounted on the top of a
height-variable antenna tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to
determine the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters
above ground to find the maximum emissions field strength of both horizontal and vertical
polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then the
turntable was rotated (from 0 degree to 360 degrees) to find the maximum reading

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified
bandwidth under Maximum Hold Mode.

6. For intentional radiators with a digital device portion which operates below 10 GHz, the
spectrum was investigated as per §15.33(a)(1) and §15.33(a)(4); i.e., the lowest RF signal
generated or used in the device up to the 10th harmonic of the highest fundamental frequency or
to 40 GHz, whichever is lower.

7. In accordance with §15.35(b) the limit on the radio frequency emissions as measured using
instrumentation with a peak detector function shall be 20 dB above the maximum permitted
average limit for the frequency being investigated unless a different peak emission limit is

otherwise specified in the rules.
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4.6. Radiated Emission Test Results

Duty cycle

B Agilent Seectium Asalgee - Sweept 54

Center Freq 2.412000000 GHz _
PN Wit == Trig: Frae Run
#Amen: 20 dB

3 ]

Auto Tune

IFGain:Low

Ref Offset 11.5 dB ]
Rer 11.00 dBm i | ]|

Center Freq
2412000000 GHz

StartFreq
2 412000000 GHz

StopFreq
2 412000000 GHz

CF Step

100.000 kHz

Auto Man
|

Freq Offset
0O Hz

;Tlﬁ'hfw .pF#?ﬁmr't\"f*!#l;ﬂl'j'fﬂ"‘f f':\fhi"{{i-.ﬁ‘#'#'ﬁiaH‘ﬂfﬁ"ﬁ'i-, ‘:r"-r:f[fﬂ"-,-'ﬂ#-i"ﬂ !

Center 2.412000000 GHz Span 0 Hz
Res BW 100 kHz #VEBW 100 kHz Sweep 100.0 ms (1001 pts)

Note: Duty cycle is close to 100%

Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 9KHz-30MHz
Configurations Normal Link
Read Limit Over
Freq Level Ant. Fac | Pre. Fac | Cab.Los -
Level Line limit Remark | Pol/Phase
MHz | dBuV/m dB/m dB dB
dBuV dBuV/m dB
-- -- -- - -- -- -- - See Note --
-- -- -- -- -- -- -- -- See Note --
Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 30MHz-1G
Configurations Normal Link

80.0 dBu¥/m

FCC Class B 3M Radiation

.

3

=]

A S

2

s
M Al bt

2l]:m.um] 40 50 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 45 %
EUT: Distance: 3m
M/N:
Mode:
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1 37.9450 45.12 -11.69 33.43 4000 -657 QP
2 53.8818 49.21 -20.07 29.14 4000 -10.86 QP
3 61.1316 52.14 -19.64 32.50 4000 -750 QP
4 119.8656 4725 -14.73 3252 4350 -1098 QP
5 * 1443348 50.01 -11.95 38.06 4350 -544 QP
6 294 1137 4198 -11.65 30.33 46.00 -1567 QP
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80.0 dBu¥/m

FCC Class B 3M Radiation

30
4
; WWMW
mm
-20
30000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization: Horizontal Temperature: 25
Limit: FCC Class B 3M Radiation Power.  AC 120V/60Hz Humidity: 45 %
EUT: Distance: 3m
M/N:
Mode:
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment

60.4919 37.10 -19.64 17.46 40.00 -2254 QP
109.4116  30.14 -16.00 14.14 4350 -29.36 QP

119.8556 31.05 -14.73 16.32 4350 -27.18 QP

227.6906  31.89 -13.74 18.15 46.00 -27.85 QP

1
2
3
4 * 143.8295 3541 -12.03 23.38 43.50 -2012 QP
5
6

2442321  31.98 -13.05 18.93 46.00 -27.07 QP
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11b CH1 2412MHz TX
Read Limit Over
Freq Level Ant. Fac | Pre. Fac | Cab.Los -
Level Line limit Remark Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuV dBuV/m dB
4824 52.67 45.71 33.06 35.04 8.94 74 -21.33 Peak Horizontal
4824 4421 37.25 33.06 35.04 8.94 54 -9.79 | Average | Horizontal
7236 55.49 46.28 34.12 35.27 10.36 74 -18.51 Peak Horizontal
7236 47.37 38.16 34.12 35.27 10.36 54 -6.63 Average | Horizontal

4824 51.63 44.67 33.06 35.04 8.94 74 -22.37 Peak Vertical

4824 39.55 32.59 33.06 35.04 8.94 54 -14.45 | Average Vertical

7236 57.44 48.23 34.12 35.27 10.36 74 -16.56 Peak Vertical

7236 4437 35.16 34.12 35.27 10.36 54 -9.63 Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11b CH6 2437MHz TX
Freq Level Read Ant. Fac | Pre. Fac | Cab.Los e Over
Level Line limit | Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | dB
4874 53.09 46.13 33.06 | 35.04 8.94 74 -20.91 Peak Horizontal
4874 42.2 35.24 33.06 | 35.04 8.94 54 -11.8 | Average | Horizontal
7311 57.05 47.84 34.12 | 35.27 | 10.36 74 -16.95 Peak Horizontal
7311 41.37 32.16 34.12 | 3527 | 10.36 54 -12.63 | Average | Horizontal
4874 50.33 43.37 33.06 | 35.04 8.94 74 -23.67 Peak Vertical
4874 38.08 31.12 33.06 | 35.04 8.94 54 -15.92 | Average Vertical
7311 56.76 47.55 34.12 | 35.27 | 10.36 74 -17.24 Peak Vertical
7311 43.6 34.39 34.12 | 3527 | 10.36 54 -10.4 | Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11b CHI11 2462MHz TX
Freq Level Read Ant. Fac | Pre. Fac | Cab.Los e Over
Level Line limit | Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | dB
4924 51.77 44 81 33.06 | 35.04 8.94 74 -22.23 Peak Horizontal
4924 41.15 34.19 33.06 | 35.04 8.94 54 -12.85 | Average | Horizontal
7386 55.94 46.73 34.12 | 35.27 | 10.36 74 -18.06 Peak Horizontal
7386 40.08 30.87 34.12 | 3527 | 10.36 54 -13.92 | Average | Horizontal
4924 46.15 39.19 33.06 | 35.04 8.94 74 -27.85 Peak Vertical
4924 36.41 29.45 33.06 | 35.04 8.94 54 -17.59 | Average Vertical
7386 5547 46.26 34.12 | 35.27 | 10.36 74 -18.53 Peak Vertical
7386 42.43 33.22 34.12 | 3527 | 10.36 54 -11.57 | Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11g CH1 2412MHz TX
Read Limit Over
Freq Level Ant. Fac | Pre. Fac | Cab.Los -
Level Line limit Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuV dBuV/m dB
4824 52.09 45.13 33.06 35.04 8.94 74 -21.91 Peak Horizontal
4824 40.94 33.98 33.06 35.04 8.94 54 -13.06 | Average | Horizontal
7236 55.02 45.81 34.12 35.27 10.36 74 -18.98 Peak Horizontal
7236 40.45 31.24 34.12 35.27 10.36 54 -13.55 | Average | Horizontal

4824 50.75 43.79 33.06 | 35.04 8.94 74 -23.25 Peak Vertical

4824 33.44 26.48 33.06 35.04 8.94 54 -20.56 | Average Vertical

7236 56.37 47.16 34.12 35.27 10.36 74 -17.63 Peak Vertical

7236 43.42 3421 34.12 35.27 10.36 54 -10.58 | Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11g CH6 2437MHz TX
Freq Level Read Ant. Fac | Pre. Fac | Cab.Los e Over
Level Line limit | Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | dB
4874 52.29 45.33 33.06 | 35.04 8.94 74 -21.71 Peak Horizontal
4874 39.15 32.19 33.06 | 35.04 8.94 54 -14.85 | Average | Horizontal
7311 54.58 45.37 34.12 | 35.27 | 10.36 74 -19.42 Peak Horizontal
7311 41.15 31.94 34.12 | 3527 | 10.36 54 -12.85 | Average | Horizontal
4874 50.12 43.16 33.06 | 35.04 8.94 74 -23.88 Peak Vertical
4874 33.95 26.99 33.06 | 35.04 8.94 54 -20.05 | Average Vertical
7311 57.58 48.37 34.12 | 35.27 | 10.36 74 -16.42 Peak Vertical
7311 44.45 35.24 34.12 | 3527 | 10.36 54 -9.55 | Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11g CHI11 2462MHz TX
Freq Level Read Ant. Fac | Pre. Fac | Cab.Los e Over
Level Line limit | Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | dB
4924 53.18 46.22 33.06 | 35.04 8.94 74 -20.82 Peak Horizontal
4924 40.15 33.19 33.06 | 35.04 8.94 54 -13.85 | Average | Horizontal
7386 54.92 45.71 34.12 | 35.27 | 10.36 74 -19.08 Peak Horizontal
7386 41.58 32.37 34.12 | 3527 | 10.36 54 -12.42 | Average | Horizontal
4924 48.91 41.95 33.06 | 35.04 8.94 74 -25.09 Peak Vertical
4924 34.6 27.64 33.06 | 35.04 8.94 54 -19.4 | Average Vertical
7386 57.99 48.78 34.12 | 35.27 | 10.36 74 -16.01 Peak Vertical
7386 42.38 33.17 34.12 | 3527 | 10.36 54 -11.62 | Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11n (HT20) CHI 2412MHz TX
Read Limit Over
Freq Level Ant. Fac | Pre. Fac | Cab.Los -
Level Line limit Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuV dBuV/m | dB
4824 50.75 45.61 3124 | 35.04 8.94 74 -21.91 Peak Horizontal
4824 41.24 34.28 33.06 | 35.04 8.94 54 -13.06 | Average | Horizontal
7236 534 44.19 34.12 35.27 | 10.36 74 -18.98 Peak Horizontal
7236 40.85 31.64 34.12 | 35.27 | 10.36 54 -13.55 | Average | Horizontal
4824 50.45 43.49 33.06 | 35.04 8.94 74 -23.25 Peak Vertical
4824 35.63 28.67 33.06 | 35.04 8.94 54 -20.56 | Average Vertical
7236 51.52 4231 34.12 | 35.27 | 10.36 74 -17.63 Peak Vertical
7236 40.49 31.28 34.12 | 35.27 | 10.36 54 -10.58 | Average Vertical

H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, China
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11n (HT20) CH6 2437MHz TX
Freq Level Read Ant. Fac | Pre. Fac | Cab.Los e Over
Level Line limit | Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | dB
4874 49.74 44.6 3124 | 35.04 8.94 74 -24.26 Peak Horizontal
4874 40.45 33.49 33.06 | 35.04 8.94 54 -13.55 | Average | Horizontal
7311 51.37 42.16 34.12 | 35.27 | 10.36 74 -22.63 Peak Horizontal
7311 39.38 30.17 34.12 | 3527 | 10.36 54 -14.62 | Average | Horizontal
4874 49.14 42.18 33.06 | 35.04 8.94 74 -24.86 Peak Vertical
4874 36.6 29.64 33.06 | 35.04 8.94 54 -17.4 | Average Vertical
7311 53.95 44.74 34.12 | 35.27 | 10.36 74 -20.05 Peak Vertical
7311 42.82 33.61 34.12 | 3527 | 10.36 54 -11.18 | Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11n (HT20) CHI1 2462MHz TX
Freq Level Read Ant. Fac | Pre. Fac | Cab.Los e Over
Level Line limit | Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | dB
4924 50.98 45.84 3124 | 35.04 8.94 74 -23.02 Peak Horizontal
4924 41.12 34.16 33.06 | 35.04 8.94 54 -12.88 | Average | Horizontal
7386 52.73 43.52 34.12 | 35.27 | 10.36 74 -21.27 Peak Horizontal
7386 40.88 31.67 34.12 | 3527 | 10.36 54 -13.12 | Average | Horizontal
4924 51.24 4428 33.06 | 35.04 8.94 74 -22.76 Peak Vertical
4924 39.13 32.17 33.06 | 35.04 8.94 54 -14.87 | Average Vertical
7386 55.37 46.16 34.12 | 35.27 | 10.36 74 -18.63 Peak Vertical
7386 43.58 34.37 34.12 | 3527 | 10.36 54 -10.42 | Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11n (HT40) CH3 2422MHz TX
Read Limit Over
Freq Level Ant. Fac | Pre. Fac | Cab.Los -
Level Line limit Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | B
4844 54.95 45.84 35.21 35.04 8.94 74 -19.05 Peak Horizontal
4844 42.22 34.16 34.16 35.04 8.94 54 -11.78 Average | Horizontal
7266 56.14 43.52 37.53 35.27 10.36 74 -17.86 Peak Horizontal
7266 43.14 31.67 36.38 35.27 10.36 54 -10.86 Average | Horizontal
4844 55.37 44.28 37.19 35.04 8.94 74 -18.63 Peak Vertical
4844 40.62 32.17 34.55 35.04 8.94 54 -13.38 | Average Vertical
7266 56.35 46.16 35.1 35.27 10.36 74 -17.65 Peak Vertical
7266 44.8 3437 35.34 35.27 10.36 54 -9.2 Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11n (HT40) CH6 2437MHz TX
Read Limit Over
Freq Level Ant. Fac | Pre. Fac | Cab.Los -
Level Line limit Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuv dBuv/m | dB
4874 54.27 45.16 35.21 35.04 8.94 74 -19.73 Peak Horizontal
4874 42.88 34.82 34.16 35.04 8.94 54 -11.12 | Average | Horizontal
7311 559 43.28 37.53 35.27 10.36 74 -18.1 Peak Horizontal
7311 42.69 31.22 36.38 35.27 10.36 54 -11.31 Average | Horizontal
4874 55.06 43.97 37.19 35.04 8.94 74 -18.94 Peak Vertical
4874 41.31 32.86 34.55 35.04 8.94 54 -12.69 | Average Vertical
7311 54.51 4432 35.1 3527 10.36 74 -19.49 Peak Vertical
7311 42.6 32.17 35.34 35.27 10.36 54 -114 Average Vertical
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Temperature 25C Humidity 60%
Test Engineer Alan Test frequency 1G-18G
Configurations IEEE 802.11n (HT40) CH9 2452MHz TX
Freq Level Read Ant. Fac | Pre. Fac | Cab.Los Hm Over
Level Line limit Remark | Pol/Phase
GHz | dBuV/m dB/m dB dB
dBuV dBuV/m dB
4904 55.89 45.16 36.83 35.04 8.94 74 -18.11 Peak Horizontal
4904 44.21 34.82 35.49 35.04 8.94 54 -9.79 Average | Horizontal
7356 56.53 43.28 38.16 35.27 10.36 74 -17.47 Peak Horizontal
7356 43.2 31.22 36.89 35.27 10.36 54 -10.8 Average | Horizontal
4904 55.31 43.97 37.44 35.04 8.94 74 -18.69 Peak Vertical
4904 41.89 32.86 35.13 35.04 8.94 54 -12.11 Average Vertical
7356 53.65 4432 34.24 3527 10.36 74 -20.35 Peak Vertical
7356 41.04 32.17 33.78 35.27 10.36 54 -12.96 Average Vertical

Note: The Duty Cycle is 100%.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any emissions
were found from 18 GHz to 25 GHz, So the radiated emissions from 18GHz to 25GHz were not

record.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1. Block Diagram of Test Setup

Adtenuator
EUT — SPECTRTUIM
' — ANALYZER

5.2. Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section 15.209(a) (see

Section 15.205(c)).

5.3. Test Procedure

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals

that require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to

100 KHz. The video bandwidth is set to 100 KHz.

Measurements are made over the 9kHz to 25GHz range with the transmitter set to the lowest,

middle, and highest channels.

5.4. Test Results

The test data graph please refer to the following page.
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6. BAND EDGE COMPLIANCE TEST

6.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.2. Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the

highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper

band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTOS5.4. Test Results

The test data graph please refer to the following page.

6.3. Test Results

Pass (The testing data was attached in the next pages.)
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[

MmbhwngR

802.11b Low Channel

Level {dBu\V/im)
120

SFEC PART 15

C_PERK

60

0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. : EF Chamber Data no. @ 3
is. / Ant. H ] 2011 3115 4580 Ant. pol. :; VERTICALL
Limit : FCC FPALRT 15C FPEAE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
Ant . Calle Arop . Emission
Frecg. Factor los=s Factor Reading Lewvel Limits=s Margin Remark
(MH=) (dB/1) [f=4=1] [§=1=3] [f=R=REATS] (ABuv/m) dBuWAm)  (dB)
EZ3Z3.570 Z7.S56 S5.S9 T43.493 Fo.o9 [SI= 3 N 74 .00 .59 Feak
Z390.000 =27.96 6.01 34.4949 55.5=2 55.05 w4 .00 15.95 FPealk
=2399.700 =27.96 e.01 I3.49%3 Tz .74% T2 .27 74 .00 1.73 Feak
400000 =27 .96 s.01 T3 .93 a5 .17 a7 .70 74 .00 s.30 Feak
2413 .270 27.95 6.03 34,4949 i109.0z2 105.59 F4.00 —34.59 Pealk

Remar ks :

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Readinog.
2. The emiss=stimnm Tewela Thart are ZMNOAFR bhielnnm mhe nafficial Timir are ot renortedd.
Lewvel (dBuV/im)
0
5
3
60 \
FCC PART 15C A
il
by
b
0
2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Jite no. : RF Chamber Data no. : 4
Dis. / Ant. D 3m 2011 3115 4550 Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Envw. / Ins. @ 23%C/54% Engineer : Leo-Li
Arnt . Cable Arnp . Emission
Freg. Factor lo=ss=s Factor RPeading Lewel Limits Margin Remark
(MH=) (=0 =] [f=N=R] [ =801 (ABuW) (ABEUW/m) dABEuiW S m) [f=N=R]
2322 .305 27.56 S5.59 I3.493 S0.4z a9 .7 S4 .00 .26 Arerage
Z2390.000 =27 .96 &.01 Z2.499 a4 .35 43 .91 S4 .00 10.09 Arreradge
Z2395.z2z05 =27.96 &.01 Z2.499 E6 .31 ES .94 S4.00 —11.549 Arreradge
Z400.000 =27 .96 &.01 Z2.499 55.19 5E7.7=2 S4 .00 -3 .7z Arreradge
2411 .z00 =27.935 &.035 Z2.499 105.356 109 .33 S4 .00 —50.93 Arreradge
Remar ks :
1. Emission Level= Antenna Factor + Cakble Loss —Amp Factor + Readino.
2. The emission levels that are Z04dAE below the official limit are not reported.
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SHENZHEN POCE TECHNOLOGY CO., LTD.

REPORT NO.: POCE15072104QCT

Level {dBuv/m)
120
5
FOC PART 15C PEAK
1 3
GOM .‘ﬂ
WW%W'?
0 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Jite no. RF Chamber Data no. 5
Dis. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZCMTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer Leo-Li
Ant . Calhle Arnp . Emis=sion
Frec. Factor loss Factor Readino Lewel Limits Margin Remark
(MH=] (AES1) (dE]) [¥=8:31 (B (ABuYSm) dABuvVsm)  (dAE)
1 Z3EZ4.605 ET.S56 5.89 T3 .43 sl .8683 s0 .95 74 .00 13 .05 Feak
= 23920000 =Z7.905 c.01 S .33 L 3= T G5 .93 V.00 Z5.06 Feak
3 2397.745 27 .96 &6.01 24 .499 64 .53 63 .37 Va4 .00 9.63 FPeak
<3 Z24ga00.000 =27.96 s.01 S3.-149 e1.31 e0. 51 7d.00 13.16 Feak
= Z24210.5855 =Z27.95 S.03 T3 .39 100.97 100.54 T3.00 —=Z5.549 Feak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss —Lmp Factor + Readino.
2. The emission lewvels that sare Z0dE below the official limit sare not reported,
Level (dBuv/m)
0
]
60 3
1 FCC PART 15C
i
1
2
0
2310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)
Jite no. RF Chamber Data no. 6
Dis. / Ant. 3m 2011 3115 4580 Ant. pol. : HORIZCMNTAL
Limic : FCC PART 15C AW
Env. / Ins. @ 23+%C/54% Engineer : Lec-Li
aAnt . Cakble Arnp . Emission
Frecg. Factor loss Factor Readinog Leswre 1 Limitcs Mardgin Remark
[HMH=) [ dAE 1) [AE] [AE] [=N=RERTY] (ABEUWSm) ABWW s 1) [g=8=31
1 E3Z2Z2.650 Z27.846 S5.59 T3 .93 4z .35 21.87 S4 .00 1z2.33 brerage
2 E320.000 Z27.945 s.01 T3 .93 T2 .17 IS .70 S4 .00 15.30 brerage
<) E395.205 Z27.9456 s.01 T3 .93 S55.385 S57.91 S4 .00 -3 .91 brerage
3 Z400.000 zZ7.945 s.01 T3 .93 S0O.33 a9 .58 S4 .00 .14 hverage
= Z41l1l1.z200 27.93 s .03 I3 .93 a7 .33 S5.90 S4.00 —42 .90 hwverage
Remsirks:
1. Emission Lewvel= Lntenna Factor + Cakble Loss —Amp Factor + Readino.
2. The emission lewvwels that are Z20dBE below the official limit are not reported.
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SHENZHEN POCE TECHNOLOGY CO., LTD. REPORT NO.: POCE15072104QCT

b b

802.11b High Channel

Level {dBuV/im)
120
1
i FCC PART 15C PEAK
L W
60
73 4
W AP ¥t Wt o TSR i i P e
02450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
dite no. i RF Chamber Data no. @ 23
Dis. / int. : 3m 2011 3115 4580 int. pol. VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
Ant . Calhle Lynp . Emis=sion
Freg. Factor loss Factor Reading Lewvel Limits Margin Femark
(MH=z) (dESm) (AE) (dE) { dABwuY) (AEuW ) dBuVSm) (dE)
2463 .500 z25.05 a.12 33.145 109.93 109.85 T4.00 —-35.65 Feak
2453 .500 25.08 G.15 I%.45 55.33 55.66 T4 .00 15.3534 Feak
2485.400 z235.08 a.15 33.145 E5E6.83 56.61 T4.00 17.39 Feak
Z500.000 =5.10 G.15 33 .4945 54.649 53 .47 74 .00 192.53 Feak
REermarks:
1. Emission Lewel= Antenna Factor + Cakbhle Loss —Amp Factor + Reading.
2. The emission lewels that are Z0dE below the official limit are not reported.
Level {dBuvim)
120
1
60
FCC PART 15C AV
2 3
02450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : REF Chamber Data no. : Z4
Dis. / Ant. : 3m 2011 3115 4580 Ant.. pol. VERTICLL
Limit : FCC PALRT 15C AV
Env. / Ins. 23*C/54% Engineer Leo-Li
Ant . Cahlble Amp . Emi=ssion
Frecg. Factor lo=s= Factor Reading Lews1l Limits= Margin Remark
(MH=) (dESm) [g=0=0 (dB) [dBuW) (ABuV/m] dABuW/m) (dB)
246l1.220 235.05 6.1z 34.4949 105.352 105.55 54.00 —-51.55 byvrerage
2433 .500 23.03 5.15 34.45 43 .96 43 .74 54 .00 10.26 byvrerage
2500.000 z23.10 5.15 34.45 4z .60 42 .43 54 .00 11.57 byvrerage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —Amp Factor + Reading.

2. The emission lewvels that are Z04ABE below the officisl limit are not reported,
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0 Level {dBuv/im)

FCC PART 15C PEAK

60

0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : RF Chanber Iata no. : 25
Dis. / &nt. @ 3m 2011 3115 4580 Ant., pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 2Z3%C/54% Engineer : Leo-Li
Ant . Calbnle Aynp . Emission
Fredg. Factor lo== Factor Feadinog Le<wr=1l Limits=s Maroin Femark
(MH=z) (dBE/m) (dE] (dE] [dAEuW) (AEuUV m) dBEuV/ m) (dE)
1 2463 .320 245.05 a.1z J4.45 10z .07 1i01.72 T4.00 —-Z7.79 Feak
2 2483 .500 z2s5.08 a.15 33.45 S50.41 s50.19 T4.00 23 .81 Feak
3 2499 .300 2s5.10 a.18 34.45 51.a67 51.50 74 .00 22 .50 Feak
3 Zs00.000 Z2s.0 10 e.15 Ia2.45 sS0O.53 sS0.36 a4 .00 Z3 .64 Feak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —Amp Factor + Reading.
2. The emission lewels that sre ZO0AE below the officiml limit are not reported.
0 Level (dBuvim)
1
60
N FCC PART 15C AV
W
2 3
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : RF Chatber Data no. @ 26
Dis. / Aint. : 3m 2011 3115 4550 Aint. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. : Z3+%C/54% Engineser : Leo-Li
Ant. Caklble Amp . Emission
Frecg. Factor lo=s= Factor Reading Lewe1l Limits Margin Remark
{MH=z) (dBESm) [dE) (dE) (B {dEuW/m) dBuV/m) (dE)
1 Z246l1.280 =25.05 6.1z 34.449 95.04 7.3 S54.00 —43 .77 Arerace
a2 2453 .500 =25.08 G.15 F4.45 35. 64 35. 132 54 .00 15.58 Average
3 2500.000 =25.10 6.15 32.45 3g.05 37.88 S4.00 1a.12 Average
BEemarks:

1. Emission Lewvel= Lntennasa Factor + Cable Loss —mp Factor + Reading.
2. The emission lewvels that asre Z204B below the official limit are not reported.
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FOCE Technalogy SHENZHEN POCE TECHNOLOGY CO., LTD. REPORT NO.: POCE15072104QCT

802.11g Low Channel

Level {dBuVim)
120
5
4
o hﬁﬁﬂJFU:PART15C PEAK
1 'l
60 fa’]
0 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. : RF Chamber Data no. : &7
Di=. / int. o3m 2011 3115 4580 int. pol. @ VERTICLL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant . Calble Arnp . Emission
Frec. Factor loss Factor Feadino Lewel Limits Marcin Femark
(MH=) (dE A m) [ =801 [g=8=31 [=N=RERTE] (AdBEuWm) dABEwv S m) [ =401
1 2315.750 27 .53 5.59 Z43.43 67 .12 65 .31 74 .00 7.59 Feak
= Z2389.695 27.9a6 6.01 34 .33 Tz .36 71i.89 w4 .00 Z.11 Feak
e 23830.000 =27.96 &6.01 Z43.3% B2.76 69 .29 74 .00 d.71 Feak
3 Z400.000 =27 .96 G.01 34.49% 52 .97 Sz .00 74 .00 —S .00 Feak
= 2417 .150 =27.95 &6.03 Z43.3% 102.392 105.96 74.00 —S2.96 Feak
Femarks:
1. Emission Lewel= Antenns: Factor + Cakble Loss —Amp Factor + Reasding.
Z2. The emission lewvels that are Z0AdAE below the officisl limit are not reportced.,
Level (dBuvim)
120
4
3
60
FCC PART 15C AV
1
JM
0 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. : RF Chamber Data no. : Z8
Di=s. / Ant. i 3m Z011 3115 4580 Ant. pol. : VERTICALL
Limit : FCC PART 15C AV
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant . Cable Ayop . Emis=ion
Frecg. Factor lo=ss Factor Feading Lewe 1l Limits Marogin Remark
(MH=z) (dEAm) (dE) (dE) [X=S=REAT ] (ABuY/m) dBEuvsm)  (dE)
1 2317.475 27.83 5.89 343.43 49 .51 45 .90 54 .00 5.10 Arerace
= 2390.000 27.9456 e.01 3.3 sE0.94 sE0.47 54 .00 3 .53 e race
3 2400.000 27.9486 e.01 3.3 63 .25 62 .78 54 .00 —-3.73 e race
<3 2405.795 27.93 6.03 fel: T a5.73 as5.30 54.00 —41.30 Arrerace
Femarks:
1. Emission Lewel= Antennsa Factor + Calble Loss —Amp Factor + Reading.
2. The emission lewels that are Z04AE below the officisl limit are not reported.,
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Lewvel (dBuvim)
120
MPCC PART 15(. PEA
M I
60WﬁJNwhww?iMmMW%%vamwwwmwmm“ﬁm““mwmwﬁwJH
0 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. : RF Chamber Data no. o=l
is. / Ant. i odm 2011 3115 4580 Ant. pol. ; HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Leo-Li
Ant . Cable Arnp . Emis=sion
Frecg. Factor loss Factor Readinog Lewre1 Limits Margin Remark
(MH=) (dE 1) [¥=h=1] =51 {AEuY) (AEuW m) dABuY m) (4B
1 Z2325.975 Z27.8586 S5.59 I3.93 S92.431 S55.73 74 .00 15.=27 Feak
2 Z2390.000 27.96 &.01 foI T T 0.5 e0.11 7 .00 13 .89 Peak
3 Z3958.895 27.906 5.01 33 .93 M T 2= 73 .95 74 .00 oO.05 Feak
3 400000 zZ7.945 &.01 T3 .33 T3 .98 73 .49 74 .00 o.51 Feak
£ Z2215.500 =27.95 &6.03 I3.33 101.0z 100.59 72.00 —=Z26.52 Feak
FEemarks:
1. Emis=sion Lewvel= Aintenna Factor + Cakble Loss —Aamp Factor + Readinog.
2. The emission lewvels that are Z20dE kbelow the officisl limitc sare not reported,
Lewvel (dBuWim)
120
A
60
3/ FCCPART 15C
i
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Fite no. : RF Chamber Data no. : 30
Dis. / Aint. 3o 2011 3115 4550 int. pol. HORIZONTAL
Limit i FCC PART 15C AV
Env. / Ins. 23*C/54% Engineer Leo-Li
Ant . Calhle D . Emis=sion
Freg. Factor loss=s Faoctor Resding Le+w=1 Limits Mamrogin Remark
(MH=z) (dEAm) ==} (dE) {dEuV) (dEuVAm) JdBEuYSm)  (dEB)
1 2317.130 27.83 &5.89 33.13 41.02 G0.31 &4 .00 13 .69 Arrerace
= 2390.000 27.29456 G.01 33.4% 43 .59 43 .12 54 .00 10.355 Arerace
3 2400.000 27.2946 G.01 33.4% 55.81 55.34 54 .00 —1.34 Arerace
<3 £2405.735 27.295 5.03 343.44 S5 .70 SS .27 54.00 —-34.27 Arerage

Femarks:
1.
Z .

Emission Lewvel=

Antenna Factor + Cakble Loss
The emission levels that are Z0dE below the officisl limit sare not reportced.

—hmp Factor + Reading.
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POCE Techrology

SHENZHEN POCE TECHNOLOGY CO., LTD.

REPORT NO.: POCE15072104QCT

bW

802.11g High Channel

Level {dBuvim)
120
1
o FCC PART 15C PEAK
Yotk
60
4
e R P
0 2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)

Site no. EF Chamber Data no. 47

Dis. / Ant. 3m 2011 3115 4550 Ant. pol. VERTICLL

Limit FCC PART 15C PEAK

Env. / Ins. 23%C/54% Enginesr Leo-Li

Ant. Cable  Amp. Emission
Freg. Factor loss Factor Reasding Lewel Limits Margin Remark
[(MH=] (dEAm) (dE) [g=h=3] [Q=R=REiTs] (AEuW Sm) dBEuvsm)]  (dE)

Z2464.520 23.05 6.1 34.45 109.39 109.11 F4.00 —-35.11 FPeak
2483 .500 =25.08 5.15 34.45 F0.70 70.45 74 .00 3.5z Feak
2454020 25.08 5.15 34.45 71.64 T1.4z 74 .00 z .58 Feak
zZ500.000 =25.10 s6.15 34._45 S54.30 54,13 74 .00 19.57 Feak

Femarks=:
1. Emission Lewvel=

Antenna Factor + Cable Loss

2. The emission lewvels that are Z20d4dE bhelow the

0 Level (dBuvim)

—hmp Factor + Resding.
official limit @are not reported.

60
FCC PART 15C AV
2
u
0 2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)
Site no. REF Charmber Data no. 45
Dis. / int. 3m Z011 3115 4550 int. pol. VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54% Enginesr Leo-Li
Ant. Cable Aanp . Emi=ssion
Freg. Factor lo== Factor Reading Lews1l Limits=s Margin Remark
[MH=z)] (dBESm) [=Nzn] [W=N=x] [(dBuv) (AEuV ) dBuW/m) [(dE)
2466 .650 =Z5.05 B.12 34.45 S95.00 5.7z 54.00 —41.72 brerage
2483 .500 28.08 5.15 34.45 50.18 49 .95 54 .00 4.049 Average
2500.000 =Z5.10 B6.15 34.45 42 .43 4z .26 54.00 11.74 brerage
FEemarks:
1. Emission Lewel= Aintenns Factor + Cable Loss -—-Mmp Factor 4+ Reading.

2.

The emission lewel=s that are Z0dEBE below the officisl limit are not reported.
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0 Level (dBuvim)

FCC PART 15C PEAK
Nﬂﬂmwmmww
60
et ALt ppetsen]
0 2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)
Site no. : RF Chambher Data no. : 49
Dis. / Ant. : 3m 2011 3115 4530 Ant. pol. : HORIEONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
Ant. Cahle Amp . Emission
Freg. Factor loss Factor Reading Lewe1l Limit= Margin Remark
(MH=z] (dEAm) [W=N=x] (dB) [(dBuv) (ABuv ) dBuW m)  (dEB)
1 24685.000 =Z5.05 5.12 33.45 1c0o.97 100. 69 T3.00 —26.69 Peak
2 2483 .500 z2zg.08 6.15 34.45 62 .88 G2 .66 74.00 11.34 Peak
3 2500.000 =Z5.10 5.18 33.45 s50.19 50.02 73 .00 23 .98 Peak
Remarks:
1. Emi=ssion Lewesl= Antenna Factor + Cahbhle Loss —Lmwmp Factor + Reading.
2. The emission lewels that are Z20d4E below the officisl limit sare not reported,
Lewvel (dBuWim)
120
1
60
FCC PART 15C AV
2
3
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. : RF Chamber Data no. @ 50
Dis. / Aint. : Sm 2011 3115 4550 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Leo-Li
Ant. Cahle Amp . Emi=s=sion
Frecg. Factor lo=s= Factor Feading Lewvel Limit=s Margin Femark
(MH=z) (dE/m) (dE) (dE) [dEuY) (dEuV m) dBuVsm)  (dB)
1 24e7.700 Z5.05 6.1z 34.45 S8.16 857.88 54.00 -33.55 Arerage
= 2453 .500 25.05 5.15 34.45 43 .03 4z .51 S54.00 11.19 bvrerage
3 Z2500.000 =25.10 5.15 34.45 37.86 37.69 54 .00 16.3531 Arerace
Femarks=:
1. Emission Lewvel= Antenns Factor + Cable Loss —Amp Factor 4+ Reading.
2. The ewission lewvels that are Z20dAE below the officiasl limit are not reported,
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802.11n HT20 Low Channel

Level {dBuVim)
120
]
5 ,N-”f FCC PART 15C PEAK
1
60 k! T
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. REF Charmber Data no. 73
Di=. / int. 3 2011 3115 4580 int. pol. VERTICAL
Limit FCC PART 15C FPERAK
Env. ¢ Ins. 23*%C/54% Engineer Leo-Li
Ant . Calhle Arvop . Emission
Freo Factor loss Factor Readinog Lewe1l Limits Margin Remark
(MH=) (dE m) (dE) (dE) {dEuW) (dEuvVs/m) dBEuW/m) (dE)
1 Z2325.055 =27.86 5.829 S3.423 67 .55 66 .57 74 .00 7.13 Feak
2 Z23589.695 =27.96 &6.01 S3.39 Fl1.96 71l.4a9 74 .00 Z2.51 Feak
e 2390.000 =27.96 &6.01 S.149 TO.89 TO.z=2 7 .00 I.7E FPealk
<3 2400.000 27.96 &.01 3d.39 S1l.67 Sl1l.20 74 .00 -7 .20 Pealk
= 249409 .475 27 .93 6.03 349 .949 105. 69 105.26 T4 .00 —34 .26 Feak
Femarks:
1 Emi=ssion Lewvel= Antenna Factor + Cakbhle Loss —Amp Factor + Reading.
=4 The emission levels that are Z0dE kbelow the officiasl limit sare not reported.
Level (dBuvim)
120
4
3
60 L
FCC PART 1%C AV
. =z
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. REF Charmber Data no. T4
Di=. / int. Gt 2011 3115 4580 int. pol. VERTICAL
Limit FCC PART 15C AV
Env. ¢ Ins. 23*%C/54% Engineer Leo-Li
Lnt . Calble D . Emis=ion
Freg. Factor los= Factor Reasdinog Lewe=l Limits Maroin Remark
(MH=z) (dE/m) (dE) (dE) {AEBuW) (dBEuV/m) dBEuVSm)  (dE)
1 2317.130 27.83 &5.89 34.43 43 .16 47 .45 &4 .00 6.55 Arerace
= 2390.000 =27.946 .01 343.31 s50.27 49 .30 &4 .00 d.20 Arerace
3 2400.000 27.946 .01 343.31 ad. 56 el .09 &4 .00 —5.09 Arerace
<3 2417 .870 27.208 5.03 33.41 23 .59 93.156 54 .00 —-32.1a Arerace

Femarks:
Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + EReading.
The emission lewvels that are Z0dE bhelow the officiasal limit are not reported.
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SHENZHEN POCE TECHNOLOGY CO., LTD.

Level (dBuvim)
120
g
CCPART 15C PEA
60 1
0
2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. REF Charmber Data no. Ta
Lis. / int. i 3m 2011 3115 4580 int. pol. : HORIZCGNTAL
Limit : FCC PART 15C PEAK
Env. / Ins. Z3%C/54% Engineer Leo-Li
Ant . Cakhle Arop . Emi=ssion
Freg. Factcor lo=ss= Factor Readino Lewel Limics= Marcorin Remark
(MH=) [ dE 1) [g=0=01 [g=0=31 (=N RERTN] [(ABEuW S m) dBuW ) [g=0=01
1 Z2317.475 27.83 5.89 34 .93 55 .82 55.11 w4 .00 15.39 Feak
= Z389.695 27.9a6 G.01 34 .99 63 .52 64 .15 74 .00 9.85 Fealk
el 320 . 000 =27.9a8 &.01 S43.33 sz .z0 a1 .73 74 .00 1=z .27 Feak
“3 400 . 000 =27.948 &.01 S43.33 Tz .79 T2 .32 74 .00 1.65 Feak
= =Z2410.395 =Z27.985 &.03 S43.33 100.1= 29.689 74.00 —=Z5.69 Feak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —Amp Factor + Reasdino.
2. The emission lewvels that are Z04AB below the official limit are not revorted.
Lewvel (dBuWim)
120
&+
60
3J| FEC PART 15C
1
0
2310 2333, 2356, 2379. 2402, 2425
Frequency (MHz)
Fite no. : RF Chamber Data no. @ 75
Dis. / Aint. 3o 2011 3115 4550 int. pol. HORIZONTAL
Limit i FCC PART 15C AV
Env. / Ins. 23*C/54% Engineer Leo-Li
Ant . Cakble Lrop . Emis=sion
Freg. Factor lo=ss= Factor Resding Lew=1l Limits Margin Remar k
(MH=) (dBAm) (dE) (dE) (ABEuaY) (dBuY/m) dBEuVAm) (dEBE)
1 2317.475 27.83 5.89 33.43 39.986 39.25 54 .00 14.75 hArerage
z 2320.000 Z7.940 a.01 T3 .3% 43 .67 43 .20 54 .00 10.80 hArerage
3 2400.000 Z7.940 a.01 T3 .3% 53 .75 53 .28 54 .00 o.7z hArerage
3 Z2405.680 Z7.98 G.03 I3 .3% a7 .09 SG6.65 54.00 —3EZ.566 hrerage
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
2. The emission lewvels that are Z04E below the official limit sare not reported.
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802.11n HT20 High Channel

Level {dBuvim)
120
1
— FCC PART 15C PEAK
AL T
60
R
0 2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)

Site no. : EF Chamber Data no. : 53

Dis. / Ant. : 3m 2011 3115 4550 Ant. pol. : VERTICALL

Limit : FCC PART 15C PEAK

Env. / Ins. : 23%C/54% Engineer : Leo-Li

hnt. Cable Lp . Emission
Frecg. Factor lo== Factor Reading Level Limit= Margin Femark
(MH=z] (dE/m] [dE] [AE) [E=A=1ErEd] (dEuW ) dABuv m) (dE)
1 2465.720 Z5.05 B.12 34.45 107.56 107 .25 T4.00 —-33.28 Feak
2 2483 .500 Z5.03 B.15 34.45 71i.60 T1.38 74.00 Z2.682 Feak
3 2500.000 2Z5.10 B.15 34.45 53.23 53.086 74.00 Z0.949 Feak
Femarks:

1. Emission Lewvel= Aintenna Factor + Cakble Loss —bmp Factor + Reading.
2. The emission lewvels that are Z0d4dE below the official limit are not reported.

Level (dBuvim)
120
1
60
FCC PART 15C AV
3
0 2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)
Site no. : EF Chamber Data no. : 54
Dis. / Ant. : 3m 2011 3115 4550 Ant. pol. : VERTICALL
Limit : FCC PART 15C AW
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant. Cable Armp . Emission
Frecg. Factor laoss Factor Feading Lewvel Limits Margin Femark
(MH=1 (dE#m) =)=} [dE] [dAEui) (dEuv/m) dBEuVsm]  (dE)
1 2467.100 Z8.05 6.1z 34.45 94 52 94 .24 S54.00 —-40.24 Asrerace
2 2453 .500 Z&58.085 5.15 34.45 51.z26 51.04 54 .00 2.946 hsrerage
3 Z2500.000 =25.10 5.15 34.45 41.47 41.30 54 .00 1=.70 Arerace
Femarks:

1. Emission Lewel= Antennasa Factor + Cable Loss —bmp Factor + Reading.
2. The emission levels that are Z0d4dE below the official limit are not revorted.
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0 Level (dBuvim)

FCC PART 15C PEAK
60
4
.\ bt " ]
0 2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)
Site no. : RF Chambher Data no. : 55
Dis. / Ant. : 3m 2011 3115 4530 Ant. pol. : HORIEONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : Z3%C/54% Enginesr : Leo-Li
Ant . Cable Arop . Emission
Fregq. Factor loss Factor Feading Lewvel Limits Margin Femark
(MH=z) (dE/m) (dE) {dE) (B (dEuW/m) dBuVsm)  (dE)
1
2
3
3
1. Emission Lewel= LAntennas Factor + Cakle Loss —lunp Factor 4+ Reading.
2. The emission levels that are 20dE below the official limit are not reported.
Lewvel (dBuWim)
120
1
60
FCC PART 15C AV
2
3
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. : RF Chamber Data no. @ 56
Dis. / Aint. : Sm 2011 3115 4550 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant. Cakble Armp . Emi=s=sion
Frec. Factor los= Factor Reading Lewre1l Limit= Margin Remark
{MH=) (dE/m) (dE) (dB) (dBuv) (dBEuV/m) dBuWV/ m) (dE)
1 2457.100 25.05 6.1z 34.45 57.75 57.50 54.00 =33.50 hveraoge
2 2453 .500 25.05 5.15 34.45 34.91 34.69 S54.00 9.3531 bverage
3 2500.000 25.10 .15 34.45 37.80 37.63 S4.00 16.37 hwrerage
Femarks:
1. Emission Lewvel= Antenns Factor 4+ Cable Loss —Amp Factor 4+ Reading.
2. The emission lewvels that are Z20d4EBE bhelow the official limit are not reported,
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802.11n HT40 Low Channel

Level (dBuvim)
120
4
i FCC PART 15C P
e
60
0 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Site no. : BF Chamber Data no. : 79
Dis. / Ant. : 3m zZ011 3115 4530 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. ¢/ Ins. : 23%C/54% Engineer : Leo-Li
Ant . Cable Arop . Emission
Freg. Factor loss Factor Eeading Lewvel Limits Margin Remark
(MH=) [ AE A m) [=h=y} [AE) [AEuW) [ABUWAm)  dABuvsmm) [=N=g]
1 2382.500 27.956 a.01 34 .343 T2 .20 T1.73 T4 .00 Z2.27 Feak
2 2390.000 27.946 a.01 534 .44 71.35 70O.858 74 .00 3.12 FPeak
3 Z2400.000 27.946 a.01 534 .44 7a.zs8 7E.81 74 .00 -4 .51 FPeak
4 2432 .730 z25.00 a.0858 3443443 103 .95 103 .57 74 .00 —-Z9.E57 FPeak
Femarks:
1. Emission Lewel= Antenns Factor + Cakle Loss —lanp Factor 4+ Resding.
2. The emission lewels that asare 2Z04E below the officisml limit sare not reported,
0 Level (dBuvim)
3
60
2 FC{ PART 15C AV
T
0 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Site no. : RF Chamber Data no. : &0
Dis. / Ant. @ 3m Z011 3115 4550 int. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant. Cahle Amp . Emi=s=sion
Frec. Factor los= Factor Reading Lewe1l Limits Margin Remark
(MH=z)] (dEAm) (dE) =131 [dEuY) (dEuV m) dBuVsm)  (dB)
1 2390.000 27.96 &6.01 34.44 50.51 50.04 54 .00 3.96 Awrerage
2 2400.000 27.96 6.01 34,44 54.23 53.76 54 .00 o.z24 brrerage
3 24z29.250 Z5.00 6.06 34.4349 90.53 90.15 54.00 -36.15 hverace
Femarks:

1. Emission Lewel= Antennasa Factor + Cable Loss —bmp Factor + Reading.
2. The ewission lewvels that are Z20dAE below the officiasl limit are not reported,
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0 Level (dBuvim)

FCC PART 15C BEAK
=
o ]
60
0 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Site no. RF Charber Data no. 82
Li=z. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZONTAL
Limit FCC PART 15C PERK
Env. ¢ Ins. Z3*C/54% Engineer Leo-Li
Ant . Cable Armp . Emission
Frecg. Factor loss Factor Feading Lewvel Limits Margin Femark
(MH=)] (dEfm) [W=N=x] (dBE) (ABuW) (ABuW m) dBuvSm)] (dE)
2390.000 27.96 6.01 34.44 &6d.17 63 .70 74.00 10.30 FPeak
2400.000 27.96 &.01 34.44 71.70 71.23 74.00 2.77 FPeak
2413 .1580 27.95 &6.03 34.44 97.46 97.03 74.00 —-23.03 FPeak

Femarks:
1. Emission Lewvel= Antenna Factor + Cable Loss
2. The emission levels that are Z0d4dE bhelow the

—hmp Factor + Reading.
official limit are not reported.

Level {dBuVim)
120
3
60
FCC PART 15C AV
2
1
0 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Zite no. RF Chatber Data no. 81
Dis. / Aknt. 3m 2011 3115 4580 Ant. pol. HORIZONTALL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54% Engineer Leo-Li
int. Cable Armp . Emi=ssion
Frecg. Factor laoss Factor Feading Lewvel Limits Margin Femark
[(MH=) [(dEAm) (dE) (dE) [ABuV) (dBuV/m) dBEuV/m) (dB)
2390.000 =27.96 .01 34.44 43 .57 43 .40 54 .00 10. 50 Arerace
2400.000 =27 .96 .01 34.44 45.19 47 .72 54 .00 B.25 Arerace
24z29.49420 =25.00 5.06 34.44 53.24 Sz .86 54.00 —-25.56 Arerace

Remarks:
1. Emizssion Lewvel= Antenna Factor + Cable Loss
2. The emiszion lewvels that are Z20dBE bhelow the

—hmp Factor 4+ Reading.
official limit are not revnorted,
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802.11n HT40 High Channel

Level (dBuVim)
120

o FCCPART 15C PEAK

A
M Y

0 2425 2442, 2459, 2476. 2493. 2510
Frequency (MHz)
3ite no. : BF Chamber Iata no. : 99
Dis. / Ant. : 3m Z011 3115 4530 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
Ant . Cable A . Emis=sion
Frecg. Factor loss Factor Feading Lewvel Limits Margin ERemark
(MH=z) (dE/m) (dE] (dE) [R=h=REATEY (dEuV/m) dBEuWsm) (dB)
1 2457 555 28.05 6.12 34 .44 105.17 104 .90 74 .00 -30.90 FPeak
= 2433 .500 Z285.035 65.15 34.45 T1.22 Ti.00 T4 .00 3 .00 Feak
3 24358.155 28.10 5.15 343.45 7T1.57 T1.37 74 .00 2.63 Feak
3 ZEQO.Q0O0 235.10 &.13 34 .45 52 .13 &1.96 74 .00 1z .04 FPeak
Femarks:
1. Emission Lewel= Antennas Factor + Cable Loss —Amp Factor 4+ Reasding.
2. The emission lewvels that are Z0d4dE bhelow the official limit are not reported.
0 Level {dBuVim)
1
60
FCC PART 15C AV
4
0 2425 2442, 2459, 2476. 2493, 2510
Frequency (MHz)
Site no. : BF Chamber Data no. : 100
Dis. / &nt. : 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant . Calle Ayop . Emission
Frecg. Factor lo=ss Factor Reading Lewel Limits Margin Remark
(MHz) (dE/m) (AE) IX=8=3] {dAEuw) (AdBuY/m) dBEuWAm)  (dE)
1 2456.375 28.05 a.1z2 34 .44 Q0.35 Qo.53 54 .00 —-3&6.58 Amrerage
= 2483 .500 25.03 a.15 34.45 s50.07 49 .35 54 .00 4.15 Arerage
3 24584 .330 25.03 a.15 34.45 50.17 49 .95 54 .00 4.05 Arerage
<3 Z2500.000 235.10 a.15 343.45 4z .93 4z .51 54 .00 11.19 A~rerage

Remarks:
1. Emission Lewel= Antenns Factor + Cakble Loss —bmwmp Factor + Reading.
Z. The emission lewels that are Z04ABE helow the officisl limit ars not reported.
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WM

Level (dBuvim)
120

0

Femark

FCC PART 15C PEAK
WWJ MQ 3
60 WWWW
0 2425 2442, 2459, 2476, 2493, 251
Frequency (MHz)
Jite no. RF Chanber Data no. 10z
Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. HCORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. 23*C/54% Engineer Leo-Li
Ant . Calle Drnp . Emis=sion
Frec. Factor los= Factor Reading Lewre1l Limit= Margin
{MH=) (dEAm) (dE) (dE) (dEuW) (dEuW/m) dBuV/m)  (dE)
£2459.170 Z285.05 5.12 I3 .33 27 .50 27.33 TE.00 —Z3.33
24833 .500 285.05 56.15 34 .45 [ I 3 63 22 74 .00 Q.78
2437V .220 Z28.035 6.15 I4.45 543 .353 53.61 T4 .00 2.39
Z2500.000 25.10 5.13 34.45 £E9 .23 sE9.08 74 .00 14 .94

Femarks:
1. Emission Lewvel=

hntenna Factor + Cable Loss

—hmp Factor + Reading.

Z. The emission levels that are Z0dE bhelow the official limit are not revported,

Level {dBuVim)
120

60

FCC PART 15C AV

-

0

2425 2442, 2459, 2476. 2493. 2510
Frequency (MHz)
Site no. BF Chanber Data no. 101
Dis. / int. Sm 2011 3115 4580 Ant. pol. HORIZOMTAL
Limit FCC PART 15C AV
Env. / Ins. 23*C/54% Engineer Leo-Li
int. Calble brnp . Emission
Freg. Factor la=s= Factor Peading Lewvel Limit= Margin Remark
(MH=z] (dEAm) [AE) =1=}] [ B (ABuv ) dBuvSml (dE)
2447 .950 =285.03 5.09 34.443 S52.95 S2.63 S54.00 —-25.63 Lrerace
2483 .500 =25.05 .15 34.45 43 .25 43 .03 S54.00 10.97 Lrerace
2500.000 =25.10 6.15 34.45 35.24 35.07 S54.00 15.93 Lrerace
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss

2.

—bmp Factor + Reading.
The emission levels that are Z20dE below the official liwit are not reported,
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7.6DB BANDWIDTH TEST

7.1. Block Diagram of Test Setup

Adtenuator
EUT 1 SPECTRTIM
' — ANALYZER

7.2. Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least S00kHz.

7.3. Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz VBW. The 6dB

bandwidth is defined as the total spectrum the power of which is higher than peak power minus
6dB.

7.4. Test Results

Pass (The testing data was attached in the next pages.)
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1 2412 12.134 500 Complies
6 2437 12.113 500 Complies
11 2462 12.607 500 Complies

1 2412 16.605 500 Complies
6 2437 16.550 500 Complies
11 2462 16.601 500 Complies

802.11n HT20

1 2412 17.713 500 Complies
6 2437 17.703 500 Complies
11 2462 17.682 500 Complies

802.11n HT40

3 2422 36.180 500 Complies
6 2437 36.174 500 Complies
9 2452 36.169 500 Complies
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

2 Agilent L Trace
]
Ch Freq 2.412 GHz i ) Trac%
Dccupied Bandwidth
Clear HWrite
dBm #Atten 18 dB
Max Hold
Min Hold
View
Uccupled Bandwidth Occ BW % Pur Ll
15.7794 MHz K dB
Transmit Freq Error IHO{g
% dB Bandwidth g

Copyright 2000-2005 Agilent Technologies Test

CHe6: 2437MHz

- Agilent L Trace
Ch Freq 2.437 GHz Trig Free , Irace
Occupied Bandwidth I
Clear Write
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % PHr Blank
15. 7951 MHz % dB 3
Transmit Freq Error  81.76 1H°fr§
% dB Bandwidth f

Copyright 2000-2005 Agilent Technologies
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Test CH11: 2462MHz

s Agilent L

Ch Freq
Occupied Bandwidth

2.462 GHz

A AT

=L N
I\ .I IIL " '&
L] L

Bandwidth
15.6933 MHz

Transmit Freq Error
¥ dB Bandwidth 12687 b

Occ BH % Pwr
¥ dB

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

File Operation Status. A:\NSCRENG661.GIF file saved

Test Mode: IEEE 802.11g TX
Test CHI: 2412MHz

3 Agilent L

]
Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

#Res BH 100 kHz

Occupied Bandwidth
16.5393 MH

Transmit Freq Error
% dB Bandwuidth

Occ BH % Pwr
% dB

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

File Operation Status. A:NSCRENG6623.GIF file saved
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Test CH6: 2437MHz

s Agilent L Trace
Ch Freq 2.437 GHz Trig Free ; Tracg
Decupied Bandwidth I
Clear Hrite
#Atten 10 dB
Max Hold
N ?i.-‘_I".-.-"r-'-.r.'-..v-|.»n'-|.-.,III|‘-1-.‘uu\.ru.-'»'.ﬂ‘.'-u'ri.\r*? <
Min Hold
View
Bandwidth Occ BH % Pwr Blank
16.4956 MHz % dB
Transmit Freq Error 1H0{§
% dB Bandwidth 0

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz

s Agilent L Trace
Ch Freq 2.462 GHz Trig Free | | ; Tracg
Decupied Bandwidth I
Clear Hrite
#Atten 16 dB B
Max Hold
+ ?"r-'|4'-'-'-'l'I'ﬂ-"-'r'F'I.N‘.'-.l.1u|--'-'l"D'»J'-"-‘-"'I-'l*"-\"'l.r-"'-"ol e .
Min Hold
View
#Res BH 16 z 5 4.5 B
Occupied Bandwidth Occ BH % Pur 99 Ll
16.5244 MHz % dB r
Transmit Freq Error 1] 1H0{§
% dB Bandwidth 0

File Operation Status. A:\NSCRENG67.GIF file saved
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Test Mode: IEEE 802. 11n HT20 TX
Test CH1: 2412MHz

# Agilent L Trace
.
Ch Freq 2.412 GHz Trig Fres|, 1 ac®
Occupied Bandidth 1 s
Clear Hrite
dBm #Atten 10 B B
Max Hold
3 ‘\"'"'l'IJI"-'|"r-'-"'-ar'h-n".-.1.'|IJr.-.-|"'-'--lh—"'-'p-"'w'\-"l-.-wil.p?l e N
I
II--.
Min Hold
View
Occ BH ¥ Pur Blank
17.7131 MHz % dB L
Transmit Freq Error 95 kHz 1H0{§
% dB Bandwuidth A MHz 0

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

# Agilent L Trace
.
Ch Freq 2.437 GHz Trig Free ) Trac%
Occupied Bandwidth I
Clear Hrite
dBm #Atten 10 B
Max Hold
3 ?_n-.-'-;.-l"-;-."*r—"u-l-"I--n“-t11IIIrra."l'nJ"r.-,-.‘.-.hfl;—;'].r-.n.‘n-? e
Iy 1.
‘ Min Hold
View
Occupied Bandwidth Occ BH % Pur il
17.7026 MHz KdB -6 r
Transmit Freq Error 1H°{§
% ¢B Bandwidth g

Copyright 2000-2005 Agilent Technologies
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Test CH11: 2462MHz

s Agilent L Trace
Ch Freq 2.462 GHz Trig Free|, 1 ac¢
Occupied Bandvicif 1 =
Clear Hrite
#Atten 16 dB i
Max Hold
> ?r.,i,_.g 'L_.__.-L_...,rLuL.,..n...,..Lr_n,,-.._j-.,u e (. g < i
i Min Hold
View
Bandwidth Occ BH % Pur Blank
17.6821 MHz x dB .
Transmit Freq Error  5.54: 1H0{§
¥ dB Bandwidth > ]

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802. 11n HT40 TX

Test CH3: 2422MHz
% Agilent L Trace
S
Ch Freq  2.422 GHz Trig Free|,  , 11aC®
Occupied Bandwidth _- 3
Clear Write
dBm #Atten 10 dB B
Max Hold
_.Y ?-‘-p\.-.-‘.-.-‘-.._]‘..,-J'».-.-;-oJ"..-.-.i.-.-.-|'-..-.-'.-.._.'y...l'l.q._..\1IIJ.‘IIIr_.-._,—<‘n.._..ir..rJ"..-..l'ln.'-\.,.4"|...-.=.,p.,-.lL.J.-,.{'»-..'.;,,J‘-._.,I?II & -
' ' Min Hold
View
a5 BH 470 kHz VEW 5 MHz 0 4.8 ms (6A1 p B
Occupied Bandwidth Occ BH % Pur Blank
36.1804 MH X dB =
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Test CH6: 2437MHz
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W |
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Test CH9: 2452MHz
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8. OUTPUT POWER TEST

8.1. Block Diagram of Test Setup

Adtenuator
EUT 1 SPECTRTIM
' — ANALYZER

8.2. Limit

According to §15.247(b)(3), for systems using digital modulation in the bands of 902-928 MHz,
2400-2483.5 MHz, and 5725-5850 MHz: 1 Watt(30dBm).

8.3. Test Procedure

8.3.1. Connected the EUT’s antenna port to measure device by 20dB attenuator.

8.3.2. For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 6dB bandwidth of signal to measure out each test modes’ PK

output power.

8.3.3. For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor. So Bandwidth correction method according to ANSI
C63.10 clause 6.10.2.1 part (c) was used:

1) Set the RBW=3MHz and VBW =8MHz

2) Turn averaging off

3) Set sweep to automatic

4) Set the span just large enough to capture the emission

5) Use a peak detector on max hold

6) Record the measured power

7) Calculate Output power of EUT use the formula:

Peak output power =measured power+ 10log[(6dB bandwidth of emission)/(analyzer RBW)]

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

H Building, Hongfa science and Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, China Page 80 0f92
Tel: +86-755-29113252 Fax: +86-755-29113135 http://www. poce-cert.com




’E.Q_Q.E

SHENZHEN POCE TECHNOLOGY CO., LTD.

REPORT NO.: POCE15072104QCT

8.4. Test Results

Mode Channel Peak output power Limit Result
(dBm) (dBm)
802.11b Low:CH1 8.32 30 Pass
Middle:CH6 8.75 30 Pass
High:CHI11 8.47 30 Pass
802.11g Low:CH1 8.18 30 Pass
Middle:CH6 8.83 30 Pass
High:CHI11 8.46 30 Pass
802.11n Low:CH1 8.28 30 Pass
(HT20) | Middle:CH6 8.63 30 Pass
High:CHI11 8.37 30 Pass
Mode Channel Peak power Peak output Limit Result
(dBm/3MHz) power(dBm) (dBm)
802.11n Low:CH3 -2.64 8.16 30 Pass
(HT40) | Middle:CH6 -2.22 8.58 30 Pass
High:CH9 -2.52 8.28 30 Pass
6dB Bandwidth for 11n HT40=36.18MHz
11n HT40 Mode , BW Correction Factor=10log(36.18 /3)=10.8
A Agilent R T | PeakSearch
Mkrl 2.445 48 GHz
E:E.iﬁl;lj dBm #Htten 19 dB 2.22 ¢ Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

£(): |
FTun Mkr 3 CF
IE:Illlll:l |
More
1 of 2
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9. POWER SPECTRAL DENSITY TEST

9.1. Block Diagram of Test Setup

Adtenuator
EUT 1 SPECTRTUIM
' — ANALYZER

9.2. Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval
of continuous transmission.

9.3. Test Procedure

1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Follow the test procedure as described in ANSI C.10: 2009 Clause 6.11.2.3 to measure out

each test modes and chain’s power density with 3KHz.
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9.4. Test Results

Mode Channel Power density Limit Result
(dBm/3KHz) (dBm/3KHz)

802.11b Low:CHI1 -8.89 8 Pass
Middle:CH6 -9.86 8 Pass
High:CH11 -9.66 8 Pass

802.11g Low:CHI1 -20.68 8 Pass
Middle:CH6 -11.80 8 Pass
High:CHI11 -15.33 8 Pass

802.11n Low:CH1 -13.95 8 Pass
(HT20) | Middle:CH6 -12.78 8 Pass
High:CHI11 -16.17 8 Pass

802.11n Low:CH3 -22.16 8 Pass
(HT40) | Middle:CH6 -15.32 8 Pass
High:CH9 -25.31 8 Pass
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Test Mode: IEEE 802.11b TX

- Agilent Peak Search
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More
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Peak Search
243
#Atten 10 dB dBm Next Peak

Next Pk Right
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Min Search
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Peak Search
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#Htten 16 dB dBm Next Peak

Next Pk Right

. v e M
i lulrﬂ.-l '-.h'"|,_.-,.-.-~.|r-._.-.,|.1"'---r WA

Min Search

Pk-Pk Search

Mkr » CF

More
1 of 2

#W/BH 16 kHz

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX

= Agilent Peak Search
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Next Pk Right

Next Pk Left
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- Agilent Peak Search
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Test Mode: IEEE 802.11n HT20 TX
Peak Search
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#Atten 16 dB . Next Peak
Next Pk Right

1 Next Pk Left

r

. lI'L M. i are et

T e ey L e o R

o it} A v r'-ad'h'-»-.r.n‘I el *""LF |r..-n Mt rom
hy TR R

i v
- | e AT
"""'|\'."I_t,_.-,.I"r-"'JrL'1-:"'--"1"""'-""-"-"I-I PN

Min Search

Pk-Pk Search

Mkr 3 CF

More

@ GHz 1of2

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802. 11n HT40 TX
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10. ANTENNA REQUIREMENT

10.1. Standard Applicable

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device.

10.2. Antenna Connector Construction

The directional gains of antenna used for transmitting is 2.0dBi, and the antenna connector is
de-signed with permanent attachment and no consideration of replacement. Please see EUT

photo for details.

10.3. Results

Compliance.
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11. DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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12. MANUFACTURER/ APPROVAL HOLDER DECLARATION

The following identical model(s):

A7-3D X6-7AGD41 | X6-TMGD41 M7
X6-8AGD41 X6-8MGD41 6-10AD21 TA42
9A42 - - -

Note: All the models are identical except the model name or color.

Belong to the tested device:

Product description : Tablet PC
Model name . A7-3D

Remark: So no additional models were tested.
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